

**MR-2 completed on Dorset ward****Source:** GP Summary, ECRHTT**Allergies & Adverse reactions:**

No known allergies

**No allergies recorded****Social History:**

Denies drug or alcohol use (current or past)

**OTC/herbal medications: no****Did patient bring in Patients own medications - No****Medication prior to admission:****GP summary**

No current medications

ECRHTT

No current medication

**Medication on admission**

No current medication

**When required medication:**

Lorazepam 1mg tablets - Take one or two tablets- when required for agitation (maximum 2mg in 24 hours including IM)

Lorazepam IM -1mg to 2mg when required for agitation (maximum 4mg in 24 hours including oral)

Paracetamol 500mg tablets- Take two tablets when required for pain (maximum 4g in 24 hours)

**Comments and action including variations to be actioned:**

Completed 26.102018

Prabodh R

Mental Health Pharmacy Technician

Chase Farm Hospital

Telephone 02087025434

Prabodh.raghavan@beh-mht.nhs.uk

-